¢ "PUREN
Purity
Pns SAFEE

g Ud

S utity

witte Safety




CERTIFICATIONS & ASSOCIATIONS

€ CERTIFICATE ]

This is to certify that the
QUALTTY MANMGEMENT SYSTEM
of

PURE N SAFE PVT LTD
B-11, Ground Floor, Shankar Garden, New Delhi-110018, Incia

has baen assessed and found 1o be in conformance 1o the requiremants of

ISO 9001:2015

This centificate 18 valid for the follewing activity:
Assembly, Supply & Servicing of Water Purifier &

Traatment System, Air Purifier snd Related Parts

Certificate No.: 10-22082503
Date of initial registration 2802.2020

Date of this certificate 22422023 Gty
Ceortificate Expiry 24.02.2024* [ sy
Recertification Dus 24022028 Auth Sign

EGAC
Accredited
Shasauime

Indreaprastha SystemCert Py, Lid,
[...]
Pressure (bar), max 10 Bar 6 Bar 2 Bar 3.5 Bar 2 Bar
Flow rate, Liter /hr 2.28 liter/hr 6 liter/hr 12 liter/hr 16.2 liter/hr 24 liter/nr
Connection Tube (ID/OD) 4 mm/9 mm 4 mm /9 mm 8 mm /13 mm 8 mm /13 mm 8 mm /13 mm
Power Supply AC 100~240V
Material of Construction (MOC)
Pump Head PVC
Ball Valve CERAMIC
Valve Set | FKM | FKM | FKM | FKM | FKM
Valve Guide PVC
Gasket PTFE
O Ring | FKM | FKM | FKM | FKM | FKM
Diaphragm PTFE + EPDM (EPDM is not wet end)
Model 'PZ-B20 - VC -W1 | PZ-B30 - VH -W2 PZ-C30 - VH-W2 |
Mode of operation Manual Adjustment
Pressure (bar), max 6 Bar 2 Bar 3.5 Bar
Flow rate, Liter /hr 6 liter/hr 12 liter/hr 16.2 liter/hr
Connection Tube (ID/OD) 4 mm/9 mm 8mm/13mm | 8 mm/13 mm
Power Supply AC 100~240V
Material of Construction (MOC)
Pump Head PVC
Ball Valve CERAMIC
Valve Set | FKM | FKM | FKM |
Valve Guide PVC
Gasket PTFE
O Ring | FKM | FKM | FKM |
Diaphragm PTFE + EPDM (EPDM is not wet end)
USAGE & APPLICATION
® Chemical ® Petrol Chemical
® General Industry ® Power Generation
® Oil & Gas ® Pharmaceutical
® Municipal water & waste treatment ® Food & Beverage

® \Waste water treatment

Pg. 27



UF MEMBRANE - PAN

Aguafio

DESCRIPTION

Ultra filtration (UF) is a separation process using membranes with pore sizes in the range of 0.1 to 0.001 micron.
The Aguaflo, UF membranes removes high molecular-weight substances, colloidal materials, and organic and
inorganic polymeric molecules. With only high-molecular weight contaminants removed, the osmotic pressure
differential across the UF Membrane surface is negligible. Low applied pressures are therefore sufficient to
achieve high flux rates from the Aguaflo Ultra filtration membrane.

FEATURES

» High Hydrophilicity

» Higher Design Flux

» High Chemical & Mechanical resistance

» High Fouling resistance

» Wide Range of MWCO

» High Chlorine tolerance

» High durability, during clean & safe treatment process
» Long Service life

APPLICATIONS

» Pre-treatment Filtration
» Seawater Desalination Pretreatment
* Pre-treatment to RO System
* Pre-treatment to Nano filtration and lon Exchange
» Water Purification
» Surface water filtration, e.g. river water, run-off water
* Municipal / Sewage treatment effluent reclamation
* Industrial waste treatment effluent reclamation and process application.

Pg. 28



UF MEMBRANES - PAN

Aguafio

QUALITY ASSURANCE

The Aguaflo UF membrane offers a comprehensive range of UF membrane module to suite the need of every
customer. Hollow fiber of the Aguaflo UF membrane is an asymmetric, in to out, semi permeable, and highly
chemical resistance made up of special polymer membrane technology. Aguaflo UF provides a secure barrier
against suspended solids, micro organism and supplies consistently high quality of filirate water. Optimum flow
distribution, topnotch purification efficiency, and variable operating modes even atlow pressure ensure consistently
high quality of permeate.

TECHNICAL INFORMATION

Model

Performance

Specification

Working
Condition

Recommended
Operation

Initial Permeate Flow, M3/hr

Design Flux, I/m2/hr

Permeate Water turbidity, NTU

Permeate Water SDI

Maximum continue chlorine, mg/I|

Maximum temporary
chlorine, mg/1

Dimention, mm

Filter type

Membrane material
Sealing material
MWCO, dalton
Membrane area, m2
Filter number

Filter ID & OD, mm
Module Inlet and Outlet
Module preservation

Temperature in storage &
transportation

Max air pressure testing for
integrity, Mpa

Maximum feed water pressure,
Mpa

Suggested trans-membrane
pressure (TMP) Mpa

Maximum TMP, Mpa

Maximum backwash, TMP, Mpa
Working temperature

pH

Working process

Backwash Flow, m3/H
Backwash Pressure, Mpa
Backwash time, sec

Backwash interval minute
Flushing time, sec

Flushing interval, minute
Chemical cleaning interval, day

Chemical cleaning time, minute

Aguaflo 4040 PAN
1
40-180

<01
(when feed water < 70 NTU)

<1
(when feed water < 25 NTU)

70
200

@101x 1016

Inside-out hollow fibre
PAN alloy

Food grade epoxy resin
50000

4.1

1100

1.0/1.6

D32/D25

Dry

20 C-45°C

<0.2

0.6

<0.1

<0.2

<0.15
5C -40°C
2-10
Cross-flow or Dead end
2
0.05-0.1
40-60
40-300
40-60
40-300
15-200
30-120

Aguaflo 8060 H PAN
5
40-180

<01
(when feed water < 70 NTU)

<1
(when feed water < 25 NTU)

70
200

@242 x 1400
Inside-out hollow fibre
PAN alloy

Food grade epoxy resin
50000

27

7300

1.0/1.6

D50/D50

Dry

20 C-45°C
<0.2
0.6

<0.1

<0.2
<0.15

5C -40°C
2-10
Cross-flow or Dead end
5

0.05-0.1
40-60
40-300
40-60
40-300
15-200
30-120

Pg. 29



PNS
PU0608OF

UF MEMBRANE - PVDF

¢ *PUREN
o SAFEEA

PUOG680A UF-PNS

INDUSTRIAL WATER FILTRATION

PU0680A PVDF High Performance Ultrafiltration Module

S

PUOG80A PVDF 44 2260 + 11845+ 1| 275+1 | 140 + 1 50

\IN Y
* PVDF based hollow fiber membranes have long lifetime due to their high mechanical ! ;ﬂ]}
strength and chemical resistance. Al id)
* The capacity of clean water production is higher due to modification of membranes
which enhances the hydrophilicity of membrane.

Membrane Specifications:
Model PUO0680A PVDF

Type Ulrafiration
Material PVDF
Nominal Pore Size nm (u)|30 (0.03)
MWCO Dalton |100,000

Fiber Bore Diameter (Inner) | mm 0.8

Fiber Bore Diameter (Outer) [ mm  |1.2

Housing & End Cap (MOC) UPVC
Module Data:
Membrane Surface Area (Active)| m® | 44
Outer Diameter Housing mm | 150 > w
Nozzels mm \éféalgiﬁ 50
Empty Weight With End caps kgs | 50
Operational Data:
Mode of Operation Out to In (Dead End / Cross Flow)
Operating Flux Range (Imh) 45-180
Operating Temperature °C 1-40
Feed Pressure Operating Range bar 20to2.5
Feed Pressure Maximum @ 25°C bar 5
Trans membrane Pressure bar 0.4-2
pH Range Operation 2.0-11.0
Maximum NaOClI mg/l 500
Particle Dimension M <200
Total Suspended Solid (TSS) ppm 50(max80)
Max Feed Turbidity NTU 50 (max 250) i
Oil & Grease Nil qll I. T iR
Performance Details: Process Data: I zﬂ:ﬂ}
Filtrate Flow Range |(m%hr) | 1.3 ~5| | Backwash Flux Imh 100-150
Filtrate SDI <2.5 Backwash Pressure bar 2.5 max |
Filtrate Turbidity NTU <0.1 Air scouring flowrate Nm?*h |5-12 (max 15)
Bacteria Reduction |log 6 Chemically Enhanced Backwash (CEB): ]#
Virus Reduction log 4 NaOH mg/| 500
HCL mg/I 1000 C
NaOCl mg/l 500
Note:

Backwash / CEB / CIP frequency & duration shall be as per the design based on the feed water source,

quality & fluctuations

Important Warnings & Information:

1.For the recommended design range & guide lines, please follow this technical bulletin or call an application

specialist. If the operating limits given in this product in formation bulletin are not strictly followed, the warranty

will be null and void.

2.The customer is fully responsible for the effects of chemicals that are incompatible with the membrane modules.
Pg. 30



PNS
PU0440A

UF MEMBRANE - PVDF

¢ *PUREN
o SAFEEA

PUO440A UF-PNS

INDUSTRIAL WATER FILTRATION
CP0440A PVDF High Performance Ultrafiltration Module

PUO0440A PVDF 8 1125 + 1 920 +1 7

* PVDF based hollow fiber membranes have long lifetime due to their high mechanical
strength and chemical resistance. o
» The capacity of clean water production is higher due to modification of membranes |
which enhances the hydrophilicity of membrane.

Membrane Specifications: ;ﬂ]} y
1

Model PUO0440A PVDF @ i)
Hollow Fiber

Type Ultrafiltration

Material PVDF

Nominal Pore Size nm (u)|30 (0.03)

MWCO Dalton {100,000

Fiber Bore Diameter (Inner) | mm 0.8

Fiber Bore Diameter (Outer) |mm 1.2

Housing & End Cap (MOC) UPVC
Module Data:

Membrane Surface Area (Active)| m* | 8

Outer Diameter Housing mm | 100

Nozzels mm \éféalgiﬁzs

Empty Weight With End caps kgs | 7 > w
Operational Data:

Mode of Operation Out to In (Dead End / Cross Flow)

Operating Flux Range (Imh) 45-180

Operating Temperature °C 1-40

Feed Pressure Operating Range bar 20to 2.5

Feed Pressure Maximum @ 25°C bar 5

Trans membrane Pressure bar 0.4-2

pH Range Operation 2.0-11.0

Maximum NaOClI mg/| 500

Particle Dimension M <200

Total Suspended Solid (TSS) ppm 50(max80)

Max Feed Turbidity NTU 50 (max 250)

Oil & Grease Nil il : D)
Performance Details: Process Data: '

Filtrate Flow Range |(m%hr) | 0.5~ 1.2 Backwash Flux Imh 100-150 %

Filtrate SDI <2.5 Backwash Pressure bar 2.5 max |

Filtrate Turbidity NTU <0.1 Air scouring flowrate Nm®*h 0.9 - 2 (max 2) :

Bacteria Reduction |log 6 Chemically Enhanced Backwash (CEB):

Virus Reduction log 4 NaOH mgl/l 500

HCL mg/l 1000
NaOClI mg/l 500

Note:

Backwash / CEB / CIP frequency & duration shall be as per the design based on the feed water source,
quality & fluctuations

Important Warnings & Information:

1.For the recommended design range & guide lines, please follow this technical bulletin or call an application
specialist. If the operating limits given in this product in formation bulletin are not strictly followed, the warranty
will be null and void.

2.The customer is fully responsible for the effects of chemicals that are incompatible with the membrane modules.
Pg. 31



MBR- MEMBRANE

MEMBIO

R PVDF MBR MEMBRANE

0.03 to 01

Reinforced - PVDF

15 20
1515 2020
535 535

45 45

4-45 45-5

Suction / Outside - In

Nominal pore size, pm
Membrane

Material
Membrane area per element, m’ 10

Height (H), mm 1010
Membrane 3 element Wide (W), mm 535
dimension ’

Thickness (T), mm 45
Amount of Aeration, m*hr 35-4
Filtration Method
Hollow fibers | /O diameter, mm

Liters / Hour 100 - 300
Design flow rate

Sewage design, I/h 150

12/22
150 - 450 200 - 600
225 300

Recommended Conditions

Rated critical design flux, I/m? h
Service life, year

Operating temperature, °C

PH tolerance range

Sludge turbidity, g/l

Operating pressure, mpa
Backwash pressure, mpa

Air diffuser

Recommended usage

Benefits

® High treatment efficiency and good

treated effluent quality

® Compact equipment saves space

Waste Water

15-30

3-5

10-45

2-11

4-12

-0.01 ~ -0.05 (Negative pressure)
Less than 0.2

Fine Bubble — Disk or Tube Type

Medium and large capacity plants
(>200 m°/d) Municipal & Industrial wastewater

® Simple automated operation
® Modular design

Waste Water
Transparent Pump

Membrane bio-reactor (MBR) is a
new water treatment technology that
combines membrane separation
units with biological treatment unit It
replaces secondary sedimentation
with membrane components to
maintain high activated sludge
concentration in the bio-reactor,
reduces the land occupation of
sewage treatment facility.

Treatment and reuse of waste water

® Waste Water Optimization
® High Fiber Strength

® Large Flux, High Filtering Precision

hQ)

Bar Screen 0&G Trapp

Permeate
Pump

Equalization @

=
8o
SE
s
3
o

/

=)

Tank Air Blower

|

NaoCl

Dosing
Acid

Dosing

Pg. 32



DESCRIPTION

Aguaflo reverse osmosis elements are some of the finest products in the industry. The state of the art coating
line, coupled with advanced membrane technology, yields product of the highest quality and most stable
performance. This membrane is uniquely engineered to have a high level of salt rejection with minimum
compromise in water flux.

FEATURES

» Polyamide thin film composite

» Spirally wound element

» Epoxy-based FRP over wrap

» Used in water treatment of brackish water, surface water, ground water,

APPLICATION

» Desalting of well waters for municipal drinking water supplies
» Production of boiler make-up water for power plants

» Municipal wastewater plants

> Industrial surface and waste waters

» Seawater desalting

TEST CONDITIONS

» Feed Water Concentration : 2000 PPM NaCl solution
» Feed Water Pressure : 150-225 psi

» Feed water Temperature : 77 °F (25°C)

> Permeate Recovery : 15%

» Feed Water pH- 6.5 - 7.5 pH Range

REVERSE O0SMOSIS MEMBRANES

PRODUCT TECHNICAL SPECIFICATION

Length Diameter Active Surface Area  Salt Rejection Product Flow
Model (Inches) A (Inches) B (Ft) (%)
Aguaflo BW 4040 40” 4.0" 85 99.5 24000 GPD (9.0 m®/d)
Aguaflo BW 8040 40” 8.0" 400 99.5 10200 GPD (38.5 m“/d)
’4 A -

v

= Aguafio >

# FEED \_ >

CONCENTRATE

pgualte
pguail

Pg. 33



ION EXCHANGE RESIN G222 & G225

DNTM

& \‘,
N

PURE

DESCRIPTION

PUREION C222/C225 is a strong acid cation exchange
resin. PUREION €222/ C225 is cross linked polystyrene
sulfonated based gel type resin, available in sodium form,
specially developed for industrial and domestic softening

application.

PUREION C222/C225 is manufactured in bead form with
a high exchange capacity for greater attrition resistance

and good chemical resistance over a wide range of

temperature and pH condition.

PUREION C222 / C225 can be used in sodium cycles in
water treatment, as well as in other chemical processes.

CHARACTERISTICS

Appearance

Matrix

Functional Group

lonic form as supplied

Total exchange capacity
Moisture holding capacity
Shipping weight

Particle size range

Maximum uniformity co-efficient
Operating pH range

Maximum operating temperature
Resistance to reducing agent
Resistance to oxidizing agent
Osmotic strength

Mechanical strength

Solubility

APPLICATION

)
-
:
)
>
T
J
a
o
3]

PUREION C222

Golden Yellow beads

Styrene divinyl benzene copolymer
Sulphonic acid

Sodium

1.85 meg/mi

40%

780 ~ 800 kg/1000 liter, approximately
0.3to 1.2 mm

1.70, Max

Oto 14

140 deg C

Excellent

Good, chlorine should be present
Excellent

Excellent

Insoluble in all common solvent

PURE?DE

ElgRE
Bt
£
Oty : 25 Ler.
oca22 oc22s

|
CUNIPLUS OXEC |

CPROMIX ([ ORGO "

PUREION C225
Golden Yellow beads

Styrene divinylbenzene copolymer
Sulphonic acid

Sodium

2.0 meg/mi

45 — 50%

800 ~ 810 kg/1000 liter, approximately
0.315 to 1.25 mm

1.70

Oto 14

140 deg C

Excellent

Good, chlorine should be present
Excellent

Excellent

Insoluble in all common solvent

PUREION C222 / C225 is used for water softening application, with good exchange capacity and physical
stability in residential, commercial and industrial application.

PACKING
25 Liter Bag

STORAGE

The resin must not be allowed to dry. A periodic inspection of resin is very important when in storage. If
found dry enough clean demineralized water should be added to keep the resin in moist condition. Resin

should be stored in shade having temperature between 20° C to 40° C.

Pg. 34



DESCRIPTION PUREION Z2
; @
Pureion Promix is a proprietary composite ~ U ION Q T
media designed to solve the water E &)
problems. Combined with 6 premium-grade - EXCHANGE E E
materials, Promix works effectively in well "RESINS - 2
water and municipal water within the 03
allowable concentrations of hardness, iron, o
manganese, ammonium and natural e
organic matter. Also, Promix can be easily g C &

regenerated as the same steps as water 3

ION EXCHANGE RESIN PROMIX

DNTM

Q \,
N

PURE

softener.

SUGGESTED OPERATING
CONDITIONS AND REMOVAL
EFFICIENCY

Raw water limitation

Oty : 25 Ler.

oca2z2 ceaas |
DO UNIPLUS [0 XEC \
COPROMIX CDRGO - |

......

Max. Efficiency (%)

Hardness as CaCO, 800 ppm ~ 1000 ppm ~95%
TOC (including Tannins) 18 ppm 50
Ammonium 4 ppm 90
Nitrate 2 ppm 90
* PROMIX is recommended be used after sediment pre-filter.
* PROMIX cannot treat microbiologically un safe water.
CHARACTERISTICS
pH Range 5-10
Max Operating Temperature 40 degree C
Service Flow Rate 20 — 25 m/hr
Regeneration Flow Rate 3-5m/hr
Backwash Flow Rate 15 - 20 m/hr
Rinse Flow Rate 20 - 25 m/hr
Minimum Bed Depth 508 mm (20")
Optimal Bed Depth 812 mm (32")
Free Bed Volume ~40 %
Brine Concentration ~10%

Salt consumption
Input - TDS
Active Chlorine in Input Water

APPLICATION

¢ Water Hardness

¢ Ammonium o Nitrate

PACKING
25 Liter Bag

STORAGE

¢ Organics, including tannins

120 gram / Itr of resin
Less than 4000 ppm
Less than 1 ppm

The resin must not be allowed to dry. A periodic inspection of resin is very important when in storage. If
found dry enough clean demineralized water should be added to keep the resin in moist condition. Resin
should be stored in shade having temperature between 20° C to 40° C.



ION EXCHANGE RESIN XEC

DNTM

A \‘,
N

PURE

\,
\

=

DESCRIPTION P
PUREION

PUREION XEC is a strong acid cation exchange

resin. PUREION XEC is cross linked polystyrene IDN

sulfonated based gel type resin, available in sodium